
Author: Laivi Laidroo 

The case can be used only on course MEF5020 andTER1414 

1 

Case Study: Tallinna Vesi Financial Forecast 
 
Tallinna Vesi is the largest water utility in Estonia, providing drinking water and wastewater disposal services to 
over 460 th end consumers in Tallinn and in several of the neighbouring municipalities (Maardu, Harku, Saue). It 
has exclusive rights to operate this service in the Tallinn service area until 2025. (Annual Report 2016) At the end 
of August 2017 Mike Poom, an intern at a local bank, has been asked to prepare a detailed financial forecast of 
the company and determine appropriate price range for its share considering the potential impact arising from the 
ongoing tariff dispute with the Competition Authority. He has obtained considerable amount of information on 
company’s operations, court cases related to the tariff issue and his supervisor has provided valuable input in 
terms of some of the forecast inputs. Please help Mike to fulfil the task at hand. 
 
Company background 
 
Tallinna Vesi was established in 1967 as Tallinn Water Works & Sewerage Management. The current company 
was officially registered in 1997 as stock company AS Tallinna Vesi. (OMX Nasdaq) The company was privatised 
in January 2001. As a result of this transaction, the City of Tallinn maintained a 49.6% holding in the company 
and a golden share. The remaining 50.4% went to International Water UU which was a joint venture of French 
water company International Water and United Utilities, one of the leading water companies in UK. In December 
2003 International Water UU sold its shareholding to United Utilities and EBRD and as a result United Utilities 
became a 75% owner of UU Tallinn B.V. with EBRD owning 25%. Further major change in the shareholder 
structure occurred in 2005, as since 1 June 2005 the company has been listed on the Main List of NASDQQ OMX 
Tallinn (ISIN EE3100026436, ticker TVEAT, total number of shares 20 mio, nominal value 0.60 EUR). 
(Prospectus) In 1 Nov 2010 EBRD sold its shareholding to United Utilities. The Company is currently owned 
35.3% by UU Tallinn B.V, 34.7% by the City of Tallinn and 30% is in free float. (OMX Nasdaq)  
 
Main facilities of Tallinna Vesi 
 
The company is located in Tallinn, Estonia. The main operation sites of the company are depicted on Figure 1. 

 
Figure 1. Main operation sites of Tallinna Vesi. 
 

Paljassaare Wastewater 
Treatment Plant, composting 
fields and wastewater laboratory  
 

Head office, customer 
service, support services 
and OÜ Watercom  
 

Ülemiste Water 
Treatment Plant, water 
and microbiological 
laboratory  
 

Sludge composting and 
experimental site  



Author: Laivi Laidroo 

The case can be used only on course MEF5020 and TER1414 

 

2 

 

The Company operates two treatment plants: Ülemiste Water Treatment Plant (WTP) at Järvevana tee 3 and 
Paljassaare Wastewater Treatment Plant (WWTP) at Paljassaare põik 14. It also has laboratories for water, 
microbiology and wastewater, which together conducted a total of 150,000 analyses in 2016 (100,000 chemical 
and microbiological analyses from drinking water and 50,000 chemical analyses from wastewater). (Annual 
Report 2016) 
 
The company owns and operates a full range of assets required to supply water and collect and dispose of 
wastewater and storm water. It owns the public water supply system which comprises of almost 1,150 km of water 
networks, 18 water pumping stations and 64 ground water borehole pumping stations with a total of 93 boreholes 
across the entire service area. The public sewerage system owned by the company comprises of 1,126 km of 
wastewater networks, 483 km of storm water networks and 174 sewerage pumping stations across the entire 
service area. (Annual Report 2016)  
 
As at the end of 2016, a total of 311 employees worked for the company under continuous employment contract. 
(Annual Report 2016)  
 
Company objectives and management 
 
Strategic objectives (company web-page): 

 To achieve customer service excellence 

 To achieve operational excellence 

 To grow the activity of the company 

 To deliver Shareholder value 
 
Mission - We create a better life with pure water! 
 
Vision - Everyone wants to be our customer, employee and partner, because we are the leading company 
providing water services in the Baltics. 
 
Company structure is presented in Appendix 1. The company has one 100% subsidiary, Watercom OÜ, which 
was founded in 2010 to diversify the services offered. This company concentrates on the services that remain 
outside its holding company´s regulated public water supply and sewerage business. Veemees is a division inside 
OÜ Watercom that provides water and sewer related maintenance, emergency repair and construction services 
to private house owners, apartment associations, apartment owners, real estate developers and construction 
undertakers. 
 
Water production process and indicators 
 
Ülemiste Water Treatment plant uses the water taken from lake Ülemiste (net volume of 15.8 million m3 on a 
normal water level). As the natural catchment area of the lake itself is small, an extensive water catchment system 
consisting of hydropoints, water reservoirs and channels has been established to provide sufficient amount of raw 
water. It covers ~1,800 square kilometres in Harju and Järva counties including Soodla, Jägala and Pirita Rivers, 
as well as Paunküla and Soodla water reservoirs. In a year of average rainfall, approximately 50% of the possible 
water resources in the system are used up. (Environmental Report 2016) 
 
The quality of surface water is mostly affected by weather and geographical location of the catchment area. For 
ensuring safe drinking water, water treatment activities at Ülemiste started already in 1927. A new water treatment 
plant was built in 1979 and its upgraded facilities are used today. Water treatment process involves currently the 
following steps (Environmental Report 2016): 

1. Surface water is collected to Lake Ülemiste and directed to Water Treatment Plant.  
2. Raw water passes through screens and microfilters, which remove algae and suspended solids from 

the water.  
3. Water is channelled into reservoirs, where a mixture of ozone and air is injected into the water to oxidize 

organic substances.  
4. A water treatment chemical coagulant is added to clarify the water.  
5. During the clarification phase suspended solids, chemical flocks and precipitates are removed from the 

water.  



Author: Laivi Laidroo 

The case can be used only on course MEF5020 and TER1414 

 

3 

 

6. Water passes through filters. In summer, dependent on the quality of raw water coming into the plant, 
activated carbon may be added in order to remove any remaining particles and to improve the taste of 
the drinking water.  

7. Chlorine is added to the water for disinfection purposes.  
8. The water is directed to drinking water reservoirs, from where it is pumped to the city water network in 

accordance with demand. 
 
Today the Water Treatment Plant produces an average of 68,000 m3 of water per day and its production covers 
90% of the drinking water provided by the company. Surface water is provided to most of the Tallinn, Harku county 
town and the settlements of Muuga and Kallavere in the City of Maardu. (Annual Report 2016) 
 
10% of the consumers use regional ground water taken from the Cambrian-Vendi and Cambrian-Ordovician 
aquifers. Ground water is supplied in Nõmme, Laagri, Merivälja, Pirita and Tiskre districts in Tallinn and in Tiskre 
village in Harku Rural Municipality and the City of Saue. Ground water from Ordovician-Cambrian aquifer usually 
belongs to the quality class I and does not need any treatment. However, ground water from Cambrian-Vendi 
aquifer in the quality class II or III and serving as the main drinking water source requires treatment. The main 
reason is mostly a natural excess content of iron, manganese or ammonium resulting in higher turbidity of water 
than usual. In order to supply compliant drinking water, lower quality ground water is treated by using filtration 
and aeration to remove excess iron, manganese and ammonium from the water. Filtration uses pressure filters 
installed in the bore-well pumping stations. (Environmental Report 2016) 
 
Table 1. Water production indicators 2012-2016 

Indicator 2012 2013 2014 2015 2016 

Water production indicators 

Usage of surface water from lake Ülemiste (th m3) 21,750 22,200 22,610 22,760 23,730 

Ground water usage (th m3) 2,466 2,417 2,365 2,470 2,763 

     incl. Tallinn 2,162 2,152 2,076 2,146 2,437 

     incl. Saue 211 205 231 266 279 

     incl. Tiskre 0 0 0 0 0 

     incl. Harku 57 58 58 59 47 

     incl. Maardu city 36 2 0 0 0 

Water consumed during production (th m3) 564 456 514 1,259 1,878 

Leakage level (%) 15.86% 16.98% 16.14% 14.68% 15.07% 

Chemicals usage in water treatment (tons) 

Liquid chlorine (tons) 51 56 42 43 50 

Coagulant (tons) 1,455 1,507 1,431 1,434 1,542 

Polymer (tons) 2 2 2 2 1 

Ozone (tons) 198 188 127 162 199 

Chemicals usage per unit of water treated in g/m3 

Liquid chlorine (g/m3) 2.34 2.52 1.86 1.90 2.10 

Coagulant (g/m3) 67 68 63 63 65 

Polymer (g/m3) 0.08 0.09 0.07 0.07 0.06 

Ozone (g/m3) 9.10 8.47 5.62 7.10 8.40 

Electricity consumption in (MWh) 

Water Treatment (MWh) 10,325 9,705 8,709 9,746 10,721 

Networks pumping stations (MWh) 7,104 6,355 5,918 6,346 6,841 

Electricity consumption per unit produced in water 
treatment (kWh/m3) 0.47 0.44 0.39 0.43 0.45 

Electricity consumption per unit produced in pumping 
stations (kWh/m3) 2.88 2.63 2.50 2.57 2.48 

Source: Environmental Report 2016 

 
Table 1 presents the main water production indicators in terms of volume. Chemicals and electricity account for 
the majority of the company’s water production costs along with water abstraction charges. Water abstraction 
charges are government set rates charged for each m3 of water taken from the lake or from the ground and their 
range varies according to the source. Water abstraction costs in euros are presented in the income statement in 
Appendix 3. It should also be noted that the production volumes depend heavily on the amount of water used in 
the treatment process, volume of water losses in the water network and water demand. The demand is driven by 
the trends in population, network extensions and per capita water consumption. Water consumption trends are 
discussed in greater detail under customers and pricing.  



Author: Laivi Laidroo 

The case can be used only on course MEF5020 and TER1414 

 

4 

 

 
Wastewater treatment process and indicators 
 
Paljassaare Wastewater Treatment Plant started its operations in 1980. In 2016 the Wastewater Treatment Plant 
treated on an average 137,000 m3/day (Annual Report 2016). The wastewater treatment involves the following 
steps (Environmental Report 2016): 

1. Wastewater collected through the sewerage network is directed into the Main Pumping Station at 
Paljassaare. Storm water (from rainfall and snow) collected into the combined sewerage system is also 
directed to the Main Pumping Station. However, storm water collected from areas with separate sewerage 
network is led to the storm water outlets through a separate storm water network. 

2. The first stage of wastewater treatment is the mechanical treatment stage. In that stage, wastewater is 
screened to remove larger solids and the grit removal tanks remove grit and sand from the wastewater. 

3. Smaller solid particles are removed in the primary sedimentation basins and formed sludge is removed 
from the process. 

4. Coagulant is added to the wastewater in order to chemically remove phosphorus. 
5. For biological treatment, wastewater is directed into the aeration tanks, where the activity of various 

bacteria (activated sludge) helps to remove nitrogen by biologically decomposing substances from the 
wastewater. To ensure a living environment suitable for the bacteria and to make their work more efficient, 
air and additional carbon in the form of methanol are added. 

6. Activated sludge that has formed in aeration tanks is settled in the secondary sedimentation basins. 
7. Treated wastewater is then pumped via a deep sea outlet into the sea. 
8. Sludge removed during the different phases of the treatment process is pumped to the sludge treatment 

unit. 
9. Sludge is digested and stabilised in anaerobic digesters where bacteria make the organic matter 

decompose. The sludge is digested for at least 15 days in a digester at the temperature of 37°C. Digested 
sludge gets dried by a centripress until the dry matter content of 30%.The biogas created in the course 
of anaerobic sludge digestion is used for the technological process and heating the plant buildings. 

10. To produce planting soil, the process continues by mixing dewatered sludge with peat at the rate of 2:1. 
Thereafter the sludge mixture is prepared on Paljassaare and Liikva composting fields by mixing it at least 
three times per annum, after which the planting soil is ready. 

 
Table 2. Wastewater treatment indicators 2012-2016 
Indicator 2012 2013 2014 2015 2016 

Wastewater quantities (th m3) 

Storm water volume (untreated) (th m3) 7,400 4,170 4,080 4,200 5,800 

Untreated wastewater discharged to the sea (th m3) 137 380 1 45 123 

Partly treated wastewater discharged to the sea (th m3) 186 200 225 317 584 

Treated wastewater volume (th m3) 56,980 45,020 42,990 45,070 50,220 

Wastewater treatment sludge (tons) 20,437 27,220 32,109 31,974 31,741 

Chemicals usage in wastewater treatment (tons) 

Coagulant (tons) 1,872 2,647 2,926 2,839 1,983 

Polymer (tons) 55 55 60 54 45 

Methanol (tons) 2,122 1,830 1,856 1,577 1,352 

Chemicals usage per unit of wastewater treated (g/m3) 

Coagulant (g/m3) 32.85 58.80 68.06 63.00 44.00 

Polymer (g/m3) 0.96 1.22 1.40 1.20 1.00 

Methanol (g/m3) 37.24 40.65 43.17 35.00 30.00 

Electricity consumption in Wastewater Treatment (MWh) 
incl. electricity produced from biogas 25,195 22,336 21,295 21,617 22,516 

Electricity consumption per unit treated in wastewater 
treatment plant (kwh/m3) 0.44 0.50 0.50 0.48 0.45 

Source: Environmental Report 2016 

 
Table 2 presents the main wastewater treatment indicators in terms of volume. Chemicals and electricity are most 
important components of the company’s wastewater treatment costs along with pollution taxes. Pollution charges 
set by the government are calculated based on the concentration of pollutants in the wastewater discharged to 
the sea and the rates vary depending on the types of pollutants. Pollution tax expense in euros is presented in 
the income statement in Appendix 3.  
 
 



Author: Laivi Laidroo 

The case can be used only on course MEF5020 and TER1414 

 

5 

 

Environmental standards and the quality of operations  
 
Environmental activities of the company are regulated by the requirements arising from the EU as well as national 
and local government legislation. At the EU level this means compliance with the EU Water Framework Directive 
(2000/60/EC). At the national level, compliance with the Water Act, Public Water Supply and Sewerage Act, Waste 
Act, Chemicals Act, Ambient Air Protection Act and their subordinate acts is required. At the local level the 
company is obliged to comply with different rules and requirements both in Tallinn and its surrounding 
municipalities. (Environmental Report 2016) 
 
The company has to follow the precepts set out by authorities. The main licensing authority for the company is 
the Environmental Board’s Põhja regional department, who has issued the following environmental permits to 
Tallinna Vesi: 4 permits for a special use of water, 2 waste permit, and 2 ambient air pollution permits. 
(Environmental Report 2016) 
 
In 12 January 2001 the company concluded a tripartite Services Agreement with the City of Tallinn and investors, 